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REPUBLIC OF THE PHILIPPINES m
DEPARTMENT OF PUBLIC WORKS AND HIGHWAYS
OFFICE OF THE SECRETARY
MANILA

11 March 19931

DEPART T DER )

Nog. _& __j?;y’ SUBJECT : USE OF WEATHERED LIMESTONE

Series of 1991 ) 5} (ANAPOG) AS BLENDING MATERIALS
FOR BASE COURSE (ITEM 201)

In order to maximize the use of: locally available and good
- guality weathered limestone and +o avoid. delays in road
construction ariging from gscarcity/non-availability - of
conventional base course materials in sbme areas, the use of 40%
weathered limestone blended with 60% crushed stones or gravel ig
allowed; provided that, the blended materials meet the
regquirements 6f Item 201, Aggregate Base Course, of the 1988 DPWH
Standard Specifications for Highways, Bridges and Airporte,

Volume II.

This order takes effect immediately.

/ X'[(f’“
SE P. JESUS
Secretary
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ANNEXY II - SUMMARY OF TEST RESULTS ON ANAPOEB
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